
 

 

 
 

Board of Directors Meeting 
 
 
 

August 23, 2022 
2:15pm 



 
 695 Moores Creek Lane | Charlottesville, Virginia 22902-9016      

434.977.2970 
434.293.8858 

www.rivanna.org 
  

 
BOARD OF DIRECTORS 

 
Regular Meeting of the Board of Directors of the Rivanna Water & Sewer Authority 

 
DATE:   August 23, 2022 
 
LOCATION:  Virtually via ZOOM 
 
TIME:   2:15 p.m. 
 

AGENDA 
1. CALL TO ORDER 

 
2. STATEMENT FROM THE CHAIR 

 
3. AGENDA APPROVAL 

 
4. MINUTES OF PREVIOUS BOARD MEETING  

   Minutes of Regular Board Meeting on July 26, 2022 

5. RECOGNITION 
 

6. EXECUTIVE DIRECTOR’S REPORT  
 

7. ITEMS FROM THE PUBLIC  
   Matters Not Listed for Public Hearing on the Agenda 
[...]
WTP facilities to verify the inconsistencies mentioned before.  The pilot found that there were 
dissimilar developments of the HMI, equipment removed by operations/maintenance/contractors 



 

2 
 

but not in SCADA (i.e., data points/tags going to nowhere), unused alarms and artifact screens, 
and general inconsistencies as the systems have developed over a long period of time.  The pilot 
included correction at these plants and development of SCADA Standards to be used as new capital 
projects are executed in the future. 
 
The pilot project gave the team a good baseline to work from as we rollout the SCADA 
standardizations to the rest of our production, storage and transmission facilities.  The system has 
over 1,100 graphical screens and has a total count of 23,600 data points/tags.  This project will 
take several years to execute.  The Moores Creek AWRRF will be the next plant to address.  Total 
project costs are estimated to be roughly $480,000 over the next two plus fiscal years for all the 
work needed at all plants/facilities.  A portion of this work was anticipated in the FY 2023 budget 
and will continue to be budgeted for in the FY 2024 budget.    
 
Board Requested Action: 
 
Authorize the Executive Director to execute a Work Authorization for an amount up to $480,000 
with the firm Short Elliot Hendrickson Inc. for professional services to update and standardize our 
SCADA systems, and any amendments needed to complete the tasks identified above not to exceed 
25% of the original contract amount, provided the resulting total cost is within the approved CIP 
project budget.   
 
 
       

 
 
 



 
 
 

Attached:   Preliminary Rate Schedule 
  Public Notice 
  

9i 

695 Moores Creek Lane | Charlottesville, Virginia 22902-9016      
434.977.2970 
434.293.8858 

www.rivanna.org 
 

MEMORANDUM 
 
 
TO: RIVANNA WATER & SEWER AUTHORITY BOARD OF 

DIRECTORS 
      
FROM: LONNIE WOOD, DIRECTOR OF FINANCE & ADMINISTRATION

  
REVIEWED BY:    BILL MAWYER, EXECUTIVE DIRECTOR 
 
SUBJECT:   RESOLUTION TO AMEND FY 2022 - 2023 WATER RATES AND 

CHARGES; AUTHORIZATION TO SCHEDULE A PUBLIC 
HEARING 

   
DATE:  AUGUST 23, 2022 
 
This recommendation is to approve the Preliminary Rate Schedule and authorize a Public Hearing 
during the September Board meeting to consider changes to the debt service charges for drinking 
water in the Urban area in FY 2022 - 2023. Charges will increase $22,000 per month for the 
Albemarle County Service Authority (ACSA) and decrease by the same amount for the City. 
 
Background 
The City, ACSA and the Authority entered into a “Northern Area Drinking Water Projects 
Agreement” in June 2022 to allocate the debt service costs for four new drinking water infrastructure 
projects and all future capacity and non-capacity water facilities located north of the South Fork 
Rivanna River.    As part of this Agreement, debt service costs for these projects were shifted from 
the City to the ACSA, resulting in a change in the charges for FY 2022 – 2023.    
 
The Authority is required to hold a public hearing after adopting a preliminary rate schedule to make 
this change.  This rate schedule will then be published twice at least 14 days before the Public Hearing 
and at least 6 days apart.  The attached Preliminary Rate Schedule includes all of the proposed rates 
and charges, with only the water debt service charges being different than the charges adopted in May 
2022.  It is proposed that the Public Hearing be held on September 27, 2022, with the charges to be 
retroactively effective on July 1, 2022.  Additionally, since the monthly invoices for July, August and 
September 2022 will have already been posted and paid, there will be a retroactive adjustment 
occurring in the October invoice to the ACSA and to the City.      
 
Board Action Requested: 
Approve the Preliminary Rate Schedule and authorize a Public Hearing to be held during the 
September 27, 2022 regular meeting of the Board of Directors to set the Urban Water rates and 
charges for FY 2022 - 2023 to be retroactively effective on July 1, 2022.   
 



 
 

 
 
 
 

9i 

695 Moores Creek Lane | Charlottesville, Virginia 22902-9016      
434.977.2970 
434.293.8858 

www.rivanna.org 
 

R E S O L U T I O N 
 

PRELIMINARY RATE SCHEDULE  
 
 WHEREAS, the Rivanna Water and Sewer Authority Board of Directors has reviewed the proposed 
budget and associated water rates and charges for Fiscal Year 2022-2023; and 
 
  
 WHEREAS, Section 15.2-5136 (G) of the Code of Virginia requires the adoption of the preliminary rate 
schedule for notification of a public hearing prior to fixing rates for water charges; of which there is at least a 14 
day requirement between the date of the last of two public notices and the actual date fixed for the public hearing;   
 
 
 NOW, THEREFORE, BE IT RESOLVED that the Rivanna Water and Sewer Authority hereby approves 
the preliminary rate schedule for purposes of notification of a public hearing to be held on September 27, 2022 at 
2:15 p.m. during the regularly scheduled Board of Directors meeting, with charges to be retroactively effective 
July 1, 2022.  
 
 

Preliminary Rate Schedule 
 

Water Rates and Charges 
 

 

 
 

Adjusted* As Adopted
Urban Area FY 2023 FY 2023 $ Change % Change

ACSA & Ci ty Operating 2.653$            2.653$            No Change No change Per 1,000 ga l lons

Ci ty Debt Service 249,497$       271,527$       (22,030)$       -8.1% Per month

ACSA Debt Service 442,355$       420,325$       22,030$         5.2% Per month

* - adjusted for Northern Area  Cost Agreement



Public Notice 

9i 

 
 

RIVANNA WATER & SEWER AUTHORITY 
PUBLIC HEARING CONCERNING THE  

PRELIMINARY RATE SCHEDULE FOR FY 2022 – 2023  
RETROACTIVELY EFFECTIVE ON JULY 1, 2022 

 
 
Public Hearing: 
Rivanna Water & Sewer Authority will hold a public hearing on Tuesday, September 27, 2022, at 2:15 p.m. 
during the regular Rivanna Water & Sewer Authority Board of Directors meeting.  The purpose of the public 
hearing is to consider the following wholesale water rates and charges to the City of Charlottesville and the 
Albemarle County Service Authority, to be retroactively effective July 1, 2022.  Adopted rates may or may not 
be what are advertised. 

 
The Rivanna Water & Sewer Authority (Rivanna) was created by the City of Charlottesville (City) and the County 
of Albemarle to supply and treat water for drinking and to provide wastewater treatment.  The above fees represent 
Rivanna’s fees and charges to the City and the Albemarle County Service Authority (ACSA) for these services 
and are not the same as the City and ACSA charges to individual residents and businesses.  Debt Service covers 
capital related project costs and are different for the City and ACSA reflecting terms of contractual agreements.    
 
The City and the ACSA distribute drinking water and collect wastewater from individual residents and 
businesses and charge retail rates that combine charges from the above schedule to reflect their service 
costs, including Rivanna’s costs.     
 
Information about the proposed budget may be obtained on the Rivanna website at www.rivanna.org.   Please call 
977-2970 ext. 0 or send e-mail to info@rivanna.org with any questions you may have. 

http://www.rivanna.org/
mailto:info@rivanna.org


Wastewater Program 
Review

1

PRESENTED BY:

DAVE TUNGATE,  DIRECTOR OF OPERATIONS

BOARD OF DIRECTORS MEETING

AUGUST 23 ,  2022Moores Creek Advanced Water 
Resource Recovery Facility



4  Wastewater 
Facilities

WWTP

WWTP
WWTP

WWTP

Moores Creek

Stone Robinson

Glenmore

Scottsville



3

Moores Creek
“Wet Side”
looking west

4 Secondary Clarifiers

Holding Ponds

Grit removal 

Equalization Basins

Primary Clarifiers

Biological Treatment

Screens

Odor Control



4

Moores Creek
“Wet Side”
looking eastHolding Ponds



Moores Creek “Dry Side” 

5 Anerobic Digesters

In-Plant Clarifiers 
(To be removed)

Methane Sphere UV channels Outfall

Location of 
removed in-plant 
Clarifiers 

Location of 
removed lime 
silo 

Methane Sphere

UV channels

Outfall

Tertiary Filters

Solids 
Handling 
Building



Sewer Pump 
Stations at 

Moores Creek

Moores Creek Pump Station 

Rivanna Pump Station 



7

Holding Ponds

Primary Treatment

Secondary Clarifiers

Biological Treatment

Equalization Basins

Screens 



Band Screens
remove debris from 
wastewater after the 

pump stations 



Debris 
removed by the 
band screens



Grit Removal System
Grit removed 



Primary 
Clarifiers

sludge removal by 
settling and 

removal of floating  
grease/oils



Odor Control 
Filter

removes odors from 
gases under primary 

clarifier covers

Odor control in sewer line 
from Crozet costs approx. 
$390,000/year



Biological 
Treatment

enhanced 
nutrient removal 

by microbes



Secondary Clarifiers
second stage of sludge removal 



Sand Filters
remove small particles prior to disinfection 



Ultraviolet light channels
disinfects wastewater outflow



Outfall to Moores Creek



Centrifuge 
dewaters sludge



Dewatered 
solids 

from the centrifuge into 
the trailer



Moores Creek Nutrients



Wastewater Plant 
Performance Testing

Monthly compliance reports are sent to VDEQ
oMoores Creek

•Dissolved  oxygen daily
•pH daily
•Total Suspended Solids 5 times a week
•Ammonia 5 times a week 
•Escherichia coli bacteria 4 times a week
•Total Phosphorus 2 times a week
•Total Nitrogen 2 times a week
•Chemical Biological Oxygen Demand 1 time a week



Moores Creek 
septic 

receiving station



Septic Receiving

Fiscal Year
2020 2021 2022

Individual 
Transactions 6,515 7,816 6,914

Total Gallons
(million) 7.2 8.9 7.8 

Numbers do not include Authority use



Moores Creek Advanced Water 
Resource Recovery Facility

Facility Class I
Treats all WW from City of Charlottesville 

and Albemarle County
15 MGD Capacity

Staffed 24 hours/365
2 Operators per shift

4 shifts per week  

Glenmore Wastewater Treatment 
Plant

Facility Class III
Treats all WW from Glenmore 

Subdivision and Adjacent Sewered Areas
0.581 MGD Capacity
Staffed  4 hours/365
1 Operator per shift

2 shifts per week 

Scottsville Wastewater Treatment 
Plant

Facility Class III
Treats all WW from Town of Scottsville 

and Adjacent Sewered Areas
2 MGD Capacity

Staffed 4 hours/365
1 Operator per shift

2 shifts per week 

Stone Robinson Wastewater 

Plant
Treats all WW from Stone Robinson 

School 

7,000 Gallons/day Capacity
Staffed 1 hour/365
1 Operator per shift

2 shifts per week

Wastewater Treatment Plants

Operator

Class 1 Operator

Class 1 Operator

Class 1 Operator

Class 1 Operator

Class 1 Operator

Class 1 or Less Operator

Class 1 or Less Operator

Relief Operators

Management Staff

9 Total Operators

2 Total Operators

Operator

Total Wastewater Operators: 16 Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

2 Total Operators 3 Total



Wastewater License Number of Operators
Class 1 6
Class 2 5*
Class 3 2
Class 4 -

Unlicensed Trainee 3
Total Wastewater Operators 16

Wastewater Staff Licenses 

* - most Class 2 Licenses in recent history



Industrial Waste Pre-Treatment Program



Purpose of the program
•Protect the sewer system and 
the processes in the wastewater 
treatment plants by having 
discharge limits

•Required by Environmental 
Protection Agency and Virginia 
Department of Environmental 
Quality 



Virginia Pollutant Discharge Elimination System
•VDEQ Requirements: 

•Implement a pretreatment program that complies with the 
EPA’s Clean Water Act of 1972

•Submit an annual report on the pretreatment program by 
January 31st of each year



Discharge limits
•Pretreatment program looks 
at the following constituents: 

• Fats Oils and Greases (FOG)
• Metals (Manganese, Copper, Lead, 
heavy metals)

• Nutrients (Nitrogen and Phosphorus)
• pH (discharge must be between 6.0 
and 9.0)

• Biochemical Oxygen Demand 



Identifying Industrial Users 
•Significant Industrial User (SIU) 

◦Categorical (metal finishing, semiconductor manufacturing, etc. )
◦Non-categorical (discharges more than 25,000 gal/day or has potential to 
adversely affect our treatment process)

•Businesses with processes that discharge pollutants of concern to the 
sewer system  

◦Restaurants
◦Breweries, Wineries 
◦Dentists
◦Dry Cleaners



Current Industrial Permits

• We have 3 SIUs we are monitoring in the pretreatment program:

•New permits were issued for all 3 on July 1, 2022 and will expire on June 30, 
2025.
•Each industry is required to submit a semi-annual report for the periods ending in 
June and December of each year.



Questions?



Annual Reservoir Report
Results from 2021

• Presented by:
• Andrea Bowles             

Water Resources Manager
• August 23, 2022



RWSA’s 
Water Supply 

Resources

Sugar Hollow Reservoir

Beaver Creek Reservoir

North Fork Rivanna River

South Fork Rivanna Reservoir

Ragged Mountain Reservoir

Totier Creek Reservoir.



Reservoir Volume* 
(MG)

Surface Area
(Acres)

Watershed 
(Sq Miles)

South Fork Rivanna 885 366 259

Ragged Mountain 1,441 170 2

Sugar Hollow 339 47 18

Beaver Creek 500 104 10

Totier Creek 155 66 29

Reservoir Characteristics

*  Data Sources
• South Rivanna 2018 bathymetry
• Ragged Mountain 2018 bathymetry
• Sugar Hollow 2015 bathymetry
• Beaver Creek Reservoir 2016 Bathymetry



Reservoir Monitoring Program
Program Goal: To collect data to understand the biological processes 

in our reservoirs and  inform water treatment decision-making. 



Source:



Source:



Turnover results in recycling of nutrients – available for fall and next year’s algae growth

Source:



Monitoring Trends

• Continued to have abundant nutrients warranting 
algae treatments.  Recommend hypolimnetic 
oxygenation system.



Year SR BC RM SH TC
2014 0 5 2* 0 0
2015 2 4 3* 1 1
2016 1 8 0 0 0
2017 2 5 0 0 0
2018 0 7 0 0 0
2019 2 6 0 0 0
2020 0 5 1 0** 0**
2021 1 8 1 0 0

* Treatments at RM 2014 and 2015 were for green algae blooms
** Not sampled in 2020



Year SR BC RM SH TC
2022 0 5 1* 0 0

* Treatment at RM was for Dinobryon which is a taste and odor producer.  
Not a blue green algae







Source Water Protection Initiatives
• Placed 6 source water protection signs in three watersheds
• Participate in Rivanna Riverfest with partner organizations 
• Participate on City of Charlottesville Climate Action Liaison Committee
• Participate on Rivanna Conservation Alliance Science Advisory Committee
• Participated in County Stream Health Initiative






	_RWSA Board Packet Cover Sheet
	1- Board Meeting Agenda August 23, 2022
	AGENDA

	2- RWSA Statement of Chair to Open Meeting
	4a- Draft Minutes RWSA_07_26_22
	6- Exec Dir Report  August 23, 2022
	TO:   RIVANNA WATER & SEWER AUTHORITY
	BOARD OF DIRECTORS
	FROM:  BILL MAWYER, EXECUTIVE DIRECTOR
	SUBJECT:       EXECUTIVE DIRECTOR’S REPORT
	DATE:  August 23, 2022

	9a- Finance Memo-June 2022
	MEMORANDUM
	TO:   RIVANNA WATER & SEWER AUTHORITY
	BOARD OF DIRECTORS


	9a-1RWSA FIN STMTS-JUNE 2022
	9a-2Urban Flows Water&Wastewater-Historical Chart-June 2022
	9b-Operations Board Report July 2022
	REVIEWED BY: BILL MAWYER, EXECUTIVE DIRECTOR
	WATER OPERATIONS:

	All RWSA Water Resource Recovery Facilities (WRRFs) were in regulatory compliance with their effluent limitations during July 2022.  Performance of the WRRFs in July was as follows compared to the respective VDEQ permit limits:
	NR = Not Required
	NL = No Limit
	<QL: Less than analytical method quantitative level (2.0 ppm for CBOD, 1.0 ppm for TSS, and 0.1 ppm for Ammonia).
	Nutrient discharges at the Moores Creek AWRRF were as follows for July 2022.
	*State allocations are expressed as annual amounts.  One-twelfth of that allocation is an internal monthly benchmark for comparative purposes only.

	9c- Ongoing Projects August 23, 2022
	TO:   RIVANNA WATER & SEWER AUTHORITY
	BOARD OF DIRECTORS
	FROM: JENNIFER WHITAKER, DIRECTOR OF ENGINEERING & MAINTENANCE